

8282S**ganci a "S" simmetrici inox AISI 316**


ANALISI DI LABORATORIO

- analisi chimica
- test di trazione

CERTIFICATI DISPONIBILI

- Specifica Prodotto
- Rapporto di Prova tipo 2.2 UNI EN10204



	art.	ø D mm	B mm	A mm	WFL kg
082820303	8282S 3	3	5,5	34	4
082820304	8282S 4	4	7,0	40	5
082820305	8282S 5	5	9,0	46	12
082820306	8282S 6	6	10	54	18